GLOBAL

UP 1646 OS



—_

© X N @ w N

[N N NI e e e e e e e
N S =

S Ol W DN

H % (CATALOGUE)

15 FH 15 B 1
MLgs T/ (Brief Introduction) --—=—-====—-—-—-—-—-—-—o—m—o oo 2
FEFARMIE  Specification ) -m—-—-—r—-—-—-—-—m—rmmm oo 2
224 (Assembling) --—-—=—-—-—m—mm 3
R ik JI A% (Adjustment of belt tension) --—=—-—-—-—-—-—-—-—-—-—-- 3
R B 2% (Assembling for belt cover) --—-—-—=—=—-—-—-—m—m—mmm 4
JIg (0iling ) =m====——=—m s 4
HLEF %% (Assembling for the needle) --—-—-—-—-—-—-—-—-—rmrmmmoee 5
JRZL R %2 /71 (Threading for the buttom thread) --—-—-—-—-—-—-—-—-—- 5
TS5k (lights and switchs) ==—=—==-—-—-—m—mmm oo 6
282k ( Thread wrapping) --—-—-—=—=—=—=— == 6
72k (Threading) =-—-—-—-—-—=——— o 7
LK ERTIATY ( Ajustment of stitch length) --—-—-—-—-—-—-—-mmmmmm— 7
285K SIS (Tension adjustment) --—=—=—=—=—=—=—-—-—-—-—o oo 8
JERIFETE (16. Presser foot lifting) --—-—-—-=-=-—-—-—-—-—m—m oo 8
JEE )RS (Adjustment for pressure of presser foot) --—-—-—-—-—- 9
VERREN FER % (Adjustment for needle base of the hook) --—-—-—-—-—-- 9
R EEANL (Restoration for the safety) --—-—-—-—-—-—-—-—-—-—-—-- 10
EREIHTT (Adjustment for stitch length) --—-—-—-—-—-—-—-mommmmem- 10
B 5ERINR AR (Relation of needle and hook) --—-—-—-—-—-—-—-mrmee-— 11
FEZE R A (Use of buttons) =-—-—=—=—=—-—-—-—-—-—o oo 12
S5 — W3R (Sewing speed schedule) --—-—-—-—-—-—-—-—-mrmrmom e 13
SR A H B R S b v (Problem and method) --—-—-—-—-—-—-—-—-—-- 13
A TR FH 56 15
B FRBAEHE DL --—-— === — = s m o e s 15
I R R N Rttt 16
H g LAEAE DL --—-—- === s s e 17
H g 2464 DL ] --—-—- === e 18
BRI N DL -~ — == e s 19

G T 20



T

1M R3S B (Frame & miscellaneous cover components) --—-—-—-—-—-—-—=—-—-—--

Eoh RPEZEEE (Upper shaft & balance components) — --—-—-—-—-—-—-—-—-—--

—_

S i L T e B

[N e T e e e S S N
e Y *® N o Ok w b= oo

N DN
NI

EHATR
JE JEI
R
R
TR
Je 2k 2%
Lalhit
T hhE
H 3
s
EZNE]
DA% #E
DS
DS
BT
RIR H
T
MZE F

EE

ZNHLKY Needle bar rocking components =--—-—-—-—-—-—-—-—-m-—m—-—-—--
M EiZHEl Pressure adjusting & upper feed mechanism components ---
¥ Feedmechanism components — =-—-—=—=—-—=—-—-—-—-—m— -
il & (Feeding control device) — =-—=—=—=—=—-—-—-—-—-—-m-mmmo -
Pl#y Feed base components ==—=—=—=—=—=—=—m—m e

Thread tension components (for 1780L) --—-—-—-—-—-—-—-—-—-—-—-—--

‘B Lower thread winder mechanism components --—-—-—-—-—-—-—-—-—--
‘B Hook shaft & lower shaft components  --—-—-—-—-—-—-—-—-—-—-—m-—m-
JEIAEE Automatic presser lifting mechanism conponents --—-—-—-—--
B Air mechanism components — ==—===—== === oo
2845 ® (JEFC) Automatis back components --—-—==—==-=-—-—-—-—n—o—e—--
(ML) DL mechanism components (for 1760L optional parts) --—-—-—--
% Lubrication components ==—=—=—-=—=—s—cmmm———— e e
% Lubrication components ==—=—=—-=—=—=—cm=———e— e oo

I Gauge components (standard parts) ( for 1780L) --—-—-—-—-—--

00k components m-mmmmmm s e e
$F'# Belt cover & oil reservoir components =--—-—-—-—-—-—-—-—-—-—--
RAME-—= === == == e e e e e e
2K Tracheal connection graph--—=-—=-—-=—-=-—s—-mmmm— oo

22

23
25
27
29
33
35
36
37
39
41
43
44
45
46
47
48
49
50
51
52

53
54



5 FH it A



>

1. BL2&fa

AR

|

1.Brief Introduction

AR AR (0 = R R LA, A L IEI
REDLA, X ERHEATRE/5m, W, LX), B

Fro KM KRHKIER 22, M\ Bkek, ETH

S, ORIE T 2L R A & A PR RE -

W) A M TR AR, WK, R, K

R S

The machine adopts three synchronous
feeding and special feed dog construction to
make the grade ability perform well.
Therefore, the strong feeding ability for
heavy duty material can sew smooth, average,
neat and beautiful stitch. It adopts large
hook, slider thread taking—up, upper and
lower axis synchronous belt transmission, so
that it make sure low noisy in high speed

The machine is applied in the carseat
mats, sofa, leather bags, tents and so on.

2. EEFAME

2. Specification

& Y JE KL Appilication heavy duty
eI E 140s. p.m Max sewing speed 140spm

I K&K 9mm Max sitich length 9mm

T KEL 8mm Max needle position 8mm

TR 38mm Needle bar stroke 38mm

- DPX17 (Nm120~Nm160) DPX17 (Nm120~Nm160
RIBLEE FRACNm140 (228) Needle type Stand;rd Nm140(22#;
T 5 TR At (30D . by o0il line (manual
— oo Lubrication .

K etk H B K ER oiling)

JE FE)9mm, [E1%16mm Hook Self-lubricating hook
H LR T50W HZHHL IR T50W Manual 9mm

Presser foot height

Knee control 16mm

Motor power

750W




3. %% (WED

1) HLFe B BCER A M . HLTEHR R 3T ) 222

FIAT QM R f 2 RO HLFEig RO R 5E 21
G k.

2) T A 22 2
FI8AN AR 22 42 R i B AT A G & B 54k L.

3. Assembling (Picture 1)

1)Assembling for connector of machine head
and table, machine head rubber mats, and so
on.

Connect the screw 2 to the hookbase 1, and
the rubber mat 2 fix on the table.
2)Assembling for oil tray

Fix the oil tray 3 on the table as the
showwing position by eight wood screws.

4. Bk R R CLE2)

VAR B sk A0y, SR E SIA R R, 9. 8N
JIELE R a], I KA BB O 1 5mm.

R AT R R, BN Sk RS S
AT .

4. Adjustment of belt tension

To adjust the belt tension, please move the
motor height, and use the pressing power 9. 8N
to press at the middle of the belt, then the
looseness amount would be 15mm.

Remark: please close the power before
adjustment, make sure the motor stop running.

Tk




5. B ke (L3

D HEEBRZQOERWE () OLRkE.

2) fER R () QEBIAER () ORJNETAB
F.

3) HREERZOOM e s () ©.

5. Assembling for belt cover

1)Use the fixing screw 2 and 6 to fix the
belt cover (right) lon the machine head.
2)Put the belt cover (left) 3 on the AB part
of belt cover (right) 1.

3)Fix the screw 4and5 to the belt cover
(left) 3.

Remark: when finishing assembling, please
confirm the belt cover can not touch the belt
and main wheel.

6. Jinim

(D . s COLE 4D
1) 7 N HARRAT ;
2) E R
3) B HAERT LA 1AL i & Al i s
4) &% BTG
5) FTRIR4T .

6.0iling

1) oiling for the front of machine head.
(Picture 4)

A. Wreast the cover screw.

B. Remove the cover .
C.0iling properly as the direction everyday.

D.Close the cover.

E.Wrest and tight the screw.




(2) . HLE LS
1) A RA AR I R RLATE R

2) WIYCEH I KN LA (AT, ek dfom
HOREGLIN Sk, 53 T L, % BRI LA
SERE I

3) CHHAIHE L

2) 0iling for machine head (Picture 5)

A. Oiling properly as the direction
everyday.

B. For first running or non-use for long
time, please add the oil as the direction and
remove the cover 2 to add proper oil on each
felt and oil line

C.C is oil superinduce and suface observation
oil box

TOHUER RS (AT

D ¥ Eahke, AT BRI E R

2) FTRANLETE E IR 2@, A ML @K E
VRN S ERER

3) JEHUEH 8 2 iz HL 1 5

4 IR E IR 2O,

7.Assembling for the needle (Picture 7)

1)Run the main wheel and 1ift the needle bar
to the highest position

2)Loose the needle screw 1, and make the
right side long slot of needle 2 direct at
the left side, opposite end.

3)Put the needle in it.

4)wrest the needle and fix the screw 1.

8. IRk Trik (JLIE8)

D HE R IR O, PO,
2) BN, IERAME N e, SRS TR s

3) ELIMANIER T LA, FHNREOM T F
Wk, RE LIk PR

4) PR 5, ARSUTHT R IT A hEs .




8. Threading for the buttom thread (Picture
8)

1)Pull the plectrum 1 of hook, and take out
the bobbin.

2) When putting inside, insert correctly into
the hook shaft, and put down the plectrum.

3)Inlay the thread to the threading slot 2,
and put through the part 3, then pull into
the tension spring

4)Pull the buttom thread and the bobbin
should be run as the direction in the
picture.

9. 4T HIFR (KD

FEAHEBNIT RBEOFEHIAT I 5 %

9.Lights and switches

Push the switch on and off

10. ZRJE2k (WE10)

D #O~CWIRFFFL, RigEHL LM FE LK
RPN TITIWT, HERSKIEFETT R

2) B RRRES, RIS FTA,

3) IFMAE EIRETB, AT E B L8R8 0%
F B E .

4) GeEkmi, WG EhERL S ARCiT A%, BHH
i) 5 RET DIE 52 .

5) LEREERGE, SRR, BHafEik. R
o, RIEEBEL N T BN TIOUIW, Bk KIEET]
T




10. Thread wrapping (Picture 10)

1) Threading in the sequence frim 1 to 3, and
circle around the bobbin.

2)Put down the bobbin winder A.
3)Loose the screw B, asjust the plate to the
80% position.

4)When it’ s leaning, move the thread guide C
and adjust in the front and back, then fix
the screw D again.

5)Finish wrapping and remove the bobbin
winder, it wwill stop automatically.

11. 72k (E1D

2 BRIy 27 25 Bl R]

11. Threading (Picture 11)

Threading as the sequence in the picture

12. 2B K R (LEI12)

EIEAT RO AL #e 5l AR SR e HE RS
BRI
6] N % T B4R TORI AT i #4E, BOTRE IE

WEEY).

12. Ajustment of stitch length (12)

Turn the feeding adjustment tray 1 to left
(right) side, make the mark on the necessary
No.

Press down the bartacking handle 2 to start
reverse sewing. when loose it, you can finish
normal sewing.




13. &5k SR

1) Rk 7rETs CILE13)
BB e 7 1) e s £k 5k TR R, E 2Rk F1AR TR
T 5 A i Bk 178 55 .

2) LK WA (K14
DR e 7 1 e sl 26 5K FTIRAT @), R 2k 5K F1AR 5
T b7 I Bk 178 55

13. Tension adjustment

1) Upper Tension adjustment (Picture 13).

Turn the tension nut 1 at clockwise
direction, the upper tension will stronger:;
at the anticlockwise direction, the tension
will weaker.

2) Bottom tension adjustment (Picture 14)

Turn the tension screw 2 at the clockwise
direction, the bottom tension will be
stronger; at the anticlockwise direction, the
tension will be weaker.

14, EHEFA CILELS)

U ARERIZE ETHROA B R, 4B R T O
i k77 mdfEe, BT 9mn 5 4 1k

2) TREIBIN, BUF R H T, RVR [A]JF kA7 E

14. Presser foot lifting (Picture 15)

1. Keep the presser foot at the lifting
pisition and 1ift up the bar 1 at the
direction in the picture, then the presser
foot would 1ift up 9mm and stop.

2. When put down the presser foot, then let
the presser handle down. It would return the
original position.




15. [ERIE /70T (LEL6)

1) U &t 5 e AR A5 RAT Gk /138 0, I B
kS22 85. TR IT R B E R @,

2) TR A T B Bl IS B TIRET DK 7
AR5, W BB /1A gg . A IT R B E IR RO
o DA AT A5 L A s 77 SE R AE

15. Adjustment for pressure of presser foot
(Picturel6)

A. Turn the screw 3 at right side, the
pressure would be stronger, turn left would
be weaker. After adjusting, tight the fixing
nut 4.

B.Fine tune: Turn the screw 2 at right
side, the pressure would be stronger, turn left
would be weaker. tight the fixing nutl

16. FEARET HE A% (ILELT)

TR A, IS EINE RO E . ARiEAL B,
B EQ TR LT O, EAHLER0. 1~0. 2mmf¥y
W WERAIER, 755 Hh AR B BT 75 .

1) FEARET FEAE NS it i, JERRZZ T3 B EAR BT R
(Ao

2) JREARBT ARSI IR, SEAR 2 T )4 B e Bl
Il

16. Adjustment for needle base of the hook
(Picture 17)

After changing the hook, please the
position of the needle base. When in the
standard position, needle base 2 touch the
side of needle, near the needle about 0.1-
0.2mm. If it’s not correct, please make the
needle base to curve and adjust.

1)Needle base is curve inside, insert the
screwdriver into the outside of needle base.

2)Needle base is curve outside, insert the
screwdriver into the inner side of needle
base.

\

0.1-.2mm




17. ZBERNEMN (EL8)

ZEfR, WORF AR SE MO K 7, LA
AIEEN. X EaR IR A B, e E A
e, Wb AR IR A, T E AL

D %Nk ERHZEO, AR 8%
2) WrE| “mgme” B S, BATERK.

HE: EUa TR R, Mg B R,

17. Restoration for the safety
device (Picturel8)

During the sewing, the safety device will
start when the hook get over pressure. Then
the moving wheel hook will not work. After
opening the safety device, please exclude the
broken reasons and do the restoration.

1)Press down the button 1 of the machine
head, and reverse the main wheel.

2) After the voice, restoration would be
finished.

Remark: Turn the wheel by hand while finish,
to make sure button 1 to be restoration.

18. 3£ (19D

D [AIER T s B, A mORIE R e
(DA

2) [AERTT @), R L) 2 O TR B
@A -

3 Irh AR EEIRZO), PR T A AR
e FRAZ T8 8] Bt 1 %8 90, 1~0. 3mm.

10




18. Adjustment for stitch length (Picture 19)

1) Turm the main wheel at the normal
direction, move the hook guide 1 to the last
position.

2) Turn 2 at the direction in the picture
let the stopping part 3 touch the needl slot.

3)Loose the screw 5, adjust the distance to
be 0.1-0.3mm between hook guide and bobbin
case part A.

19. #t SRRk R (LE20)

1) AEETERR Y e B 50,

2) HFEahE, MEFR R A LA 3mm)E, A
AP Hekig 2@, EHLEF@MIErFL R im BIAR ARG I
B L. 5mm, ARG EHITE.

3) HezhEahke, JCEAF & T R ETF2. 3mm, EHER
REOMBUE @ h LB —2, RJRITR2 DA
U WEERZ@.

4) TERROMHLE @ DA —EIALE, 75
ERE E B2, EARsheRE . TR
R FIHLET 18] B B2 R0, 05~0. 1mm, SR )5 392 ] 52
12220,

5) frkae ke CR) WEEIRLG, LAk
R, ERKROHE @I LI N B, RETT
K EIR2©), 2 EEIRLG 5 — iR
THIAITER, RJEITER .

=

20

19. Relation of needle and hook (Picture 20)

1) Adjusst the stitch length adjusting dial
to be 0.

2)Turn the main wheel, lift up 2.3mm from the
lowest position of needle bar.Loose the
needle bar connector screw 1, adjust the
distance to be 1.5mm between the end of
needle 2 hole to the end of hook 3, then
tight it

wrlla—{) (50 1mm




3)Turn the main wheel, 1lift up 2.3mm from the
lowest position of the needle bar. Keep the
hook end 3 and the center of needle 2 to be
accordance, then tight two screw 4 of the
needle bar (little)

4)When the hook end 3 and the center of
needle 2 in the accordance position, loose
the screw 6 of the hook shaft, move the shaft
at left or right side, make the distance to
be 0.05-0. Imm, and tight tht screw 6.

5)Loose two screws 5 of the wheel gear (big),
move it at lest and right side. Keep the hook
end 3 and the center of needle 2 to be
accordance, then tight screw 5. Fix the first
screw of the two screws 5, and align on the
flat part of the bottom shaft, then tight it

20. ¥R CLE21)

O—— 13128 T 46, @——17125141; ®--DL;
@—%ht GO—H mtk; ©—F5.

D) HEMHEOQO@OO®%H#, Al LikThbE;

2) KIZAMEOQB@OO®©# 8 T X R —MZH, H
BBAMT INFR, 4T, MICHA SO IZAZ B IR TERE .

20.Use of buttons (Picture 21)

1) Key function: (D: Reverse suture; @:
Reverse closing; @: DL; @: Fill needle;
®: Second loose line; ®): Middle separation

2) long press one button at A the DQB®@DEG
® button under the corresponding button,
until the B lights flashing, let go, C become
the key of the shortcut button.

12

20

=

1.5mn

) 050 1mm

2.3mm—

-
=y




22. ZEHI b IR ARD 1) % A B g i

W4 J5 A YOS BT
DL, 492, ety EHIRAIIERR P BIE & | AN ARIT BE MR G, Tk 7] et
A R R F AR P P 5 T
@ 23k Frit o, P 2R3k 7.
1. Wik QWU 5 TR IRARRE SR QL HS5IRIER) .
(AFSTH 27 w5 |@Ret b i &b PHEhE (SR D .
~mm) ® k2K 111 59 P37 B2k 7.

OBk, KR,
@t 5 R A2 I R 18

RIS PR E, InKREshE.
ZI QL 5RRIAIRKR) .

O 5 AR [F 25 1 tRelid 18 ;

ZW QLA SIRIKER) .

2. BhEk QLM E F73d 55 75 R B T iR 22
@FFFL b s R AR 92 B 18] BRA 1E Z 21 H 5RRIIKR)
@HLEF 5 AR BEHNR—FHHLE .
O FEHI LK ST T A 7Rk Z (10, JREMFLTTE .
@ZIE I LA FHANS ARHT BE Bl FH B T 2
JLELAR @R B BB AR L EUERR o
@Rk /1L 55 INaR IR 5K /7
OJRLTK /13 55 IR Lk BeLkik /7.
CLEESIE SEHALET
22.Problem and method
Situation Reason Method

1) thread broken

(left 2-3mm at the back of
material)

1)There is scar from
thread way, needle end,
hook end and the hook

ineida rivela
2)Upper thread tension is
strong.

3)Needle touch the hook end

0il amount of hook is small

5)Upper thread tension is
too weak.

6) Taking—up spring is too
strong, the movement
amount is too small.

7T)Needle and hook run at
the same time are too fast
or too slow.

1)Use the emery paper to deal with
scar.Use the files to deal with the
inside circle of hook.

2)Make the upper thread weaker.

3)Please check No.22 the relation
between needle and hook

4)Adjust the oil amount (as per
No.7 oiling).

5) Increase the upper thread tension
6)Make the taking—up spring weaker,
enlarge the movement amount

7)As per No.22 the relation between
needle and hook.

13




2) thread jumping

1)Needle and hook run at

1) As per No.22 the relation

the same time are too fast |between needle and hook.

or too slow.

2) The pressure of presser
foot is too weak.

3) the distance between
needle hole and hook end
is not correct

4)Neeld type is not correct

2)Tight the presser foot adjusting
SCTrew.

3)As per No.22 the relation between
needle and hook.

4)Change another large needle.

3) tight thread

1) The tension spring of
bobbin case have no

2)Processing of thread way
is not good
3)The bobbin can not slide

4)Bottom thread is too weakl
5)Bottom thread is too

6)Needle end damage

1) The tension spring of bobbin case
have no threading

2)Processing of thread way is not
good.

3)The bobbin can not slide
4)Bottom thread is too weak
5)Bottom thread is too strong.
6)Needle end damage.

14




550-1780 51 THI AR 18 FH 14 BA

550-1780 OPERATION PANEL INSTRUCTION
PAF /& 550-1780 45 AF THIAR 1) AR A48 FH U BH o 15 4% BRI Ui A X 3R T ARHEAT IEAf 3R .
The belows are the using instruction of operation panel for 550-1780. Please follow it to

operate.

1 XUEHFRIRAERE U -

Double needle pre-designed pattern page
RGTEHUE AR FRBACAE T (W 1. KAz ThRean

When open the system, it will come to double needle pre-designed page (pic 1). Each button

O[]

for function is as below:

0 ]
=R
- | ©

-
i

BN

X% —Double Needl HiEf-—Single Needle
H % 1-----Self-defined 1 H %% 2---Self-defined 2
(K1) pic1

1 feFfktl. M biss LROIRHL, IEFAER:.

Pattern chosing button. Please click the button on the screen and choose the pattern.

2. DDA DR B A TR DU .

Page transferring button. It can transfer to the page of double needle pattern.

3. DUV . D)2 BT TR AL R DT

Page transferring button. It can transfer to the page of single needle pattern.
4. TUEVIH AL . VIR E 1 AR U .

Page transferring button. It can transfer to the page of self-defined pattern 1.

5. DUHDIAgAHL. DI EE X 2 JER T .

Page transferring button. It can transfer to the page of self-defined pattern 2.

15



BB TUE

Ex-factory single needle pre-designed pattern page.

s CEERT L, BENH)TEREFTRRAERE DU (ANl 20 BEFTERE DUARER A IO LET .
U A LA 42 D15 R AR RCR . IR T AR BN ARIIAERE, N E A I HLET
BATEL T

Click on the “single needle” button, then it will enter into Ex-factory single needle
pre-designed pattern page (pic 2). Once sewing single needle pattern, operator need to take
out the left needle. It can finish the single needle patter by the right needle only. If you want
the symmetric pattern, just need to exchange each needle.

X5t
B

/7 LI

B41

:
g —

NV

B 452

AANEY ANERN EZanN

E
/
I

(K 2) pic2
N A VI 27 R G F s o O 7 R v =2 2 o
Pattern chosing button. Please click the button on the screen and choose the pattern.
2. DUE VAR . VIR BT TSGR DT o
Page transferring button. It can transfer to the page of double needle pattern.
3. DUVt . V)43 B T B, T
Page transferring button. It can transfer to the page of single needle pattern.

4. DU VIFALHL . VIHE] E % 1 ferE il .

Page transferring button. It can transfer to the page of self-defined pattern 1.

5. Ui D) daA . DB E S 2 FERE U .

Page transferring button. It can transfer to the page of self-defined pattern 2.

16



B 1 JeFE R .

Pattern page of self-defined 1

sy “Bdm 17 A, HEANAY 1R (i 3.

Click on the button “self-defined 1” , then it will enter into the pattern page of self-defined
1. (pic 3)

Y

NOT NO2 NO3 NO4 NO5 NO6 | °Ff

—

Lk

—

B %1

NO7 NO8 NO9 N10 Ni11 Ni2

N13 N14 Ni15 N16 N1/ Ni18 .

(K 3) pic3
1. B SIEEIRH . mfbim bR et S, EPEE AT

Pattern chosing button. Please click the button on the screen and choose the pattern.

2. G )AL . DR BT FBAEAE U .

Page transferring button. It can transfer to the page of double needle pattern.

3. U VIt . VIR AT BBLERE T .

Page transferring button. It can transfer to the page of single needle pattern.

4. U VIFA%HL . UIHE E % 1 ferE il .

Page transferring button. It can transfer to the page of self-defined pattern 1.

5. Ui Ul daAl . D)RE]E G 2 FERE U .

Page transferring button. It can transfer to the page of self-defined pattern 2.

17



4,

B4 2 TeFERE .

Pattern page of self-defined 2

MBS 27 FH, ENBY 2 R CaniE 4).

Click on the button “self-defined 2” , then it will enter into the pattern page of self-defined

2. (pic 4)

r Ty

N19  N20 N21 N22 N23  N24 |
R
 EEE—

N25 N26 N27 N28 N29 N30

N
H 4wt
—
N31T N32 N33 N34 N35
H 4m2
(K 4) pica

1. Bgfers 5k Biei. s EIere S, B a gkt
Pattern chosing button. Please click the button on the screen and choose the pattern.

2. DY . YIS FRBAERE DT .

Page transferring button. It can transfer to the page of double needle pattern.

3. DU YR . DB B A RE DU
Page transferring button. It can transfer to the page of single needle pattern.

4. GUIEVIHAZE . VIHE] 3 9% 1 16k DT
Page transferring button. It can transfer to the page of self-defined pattern 1.

5. DY . YIHRE] E 9 2 FEFE DU
Page transferring button. It can transfer to the page of self-defined pattern 2.

6. ZmiEiZdl. HEAFIEI (FERANE) . R B YHTk e PIErE T i
TERE, T R K, I Tk N LT TE IR B A5 )5, HiET
TEFEGAE o

7. Progamme button. If you want to enter the page of progamme, passward is necessary. If

the fixed pattern is the ex-factory design, this button is grey and can not be entered the

progamme page. Please choose the self-defined pattern and continue to progamme.

18



5. AR . Passward inserting page
MRS, RGHENFR AT . Son i N 5. SN JE AT AN g T
M. Bk isdE.,
After clicking the programme button, the system will be on the page for inserting passward.
Then it will enter into the programme page, so that can prevent the operator from wrong
operation.

PASS WORD

Aesfesestestosk

i € ---confirm R [Al---return
(BE'5) pics

1. EHRMAGN. MARSGEN. ) Y 123456.

Passward inserting window. To insert into the system passward. EX-factory passward
is 123456.

2. Myt WONED S e e e . iR AR R . RN AERE Y DT
Confirm button. Click this button after insert into the passward. If it” s right, then will
enter into the pattern editing page-

3. RBEEH . IR[EHE X .

Return button. To return the self-defined page.

19



6. {oFEgREE A . Pattern editing page
AN e, SR TE s, HIEWNT:

When enter into the pattern editing page, it s shown as pic 5 and operate as below.

' b

s, o1 [ #=rEE | T

IIRBTTEXEXE ™

_ = =F EF o .
b—s| T BE| BZ| wx| zm
S EHEE
(K 5) pic5
%14---needle number _F—#%}---Pervious Stitch N —%]----Next Stitch

TP B --Programme editing  FEF R 4%---Programme Storage FEFIKE: Programme Recovery

O 111K 4 T o AT S N R Y = S R G i O
Current stitch numbers. It shows the stitch numbers of current pattern.
2. HIBERS . BoRARTmIERIER .
Pattern No. It shows the current pattern No. in the programme.
3. EATHIEEHE . BB ARTEHERE N EAT R 4%
Go straight button. It” s set the current pattern to go straight.
4. BEATEIGERAH. WE UETEHERE pEIS.
Go back button. It” s set the current pattern to go back.
5. X HTEEFE . BCE AT IERE VA SR 4R
Crossing go straight button. It” s set current pattern to cross and go straight.
6. A XABIGEFH . W ETEHERE AT X514 .
Crossing go back button. It” s set current pattern to cross and go back.
7. EXCPEEFE . BCE AT ERE VAT S 4R
Crossing keep balance button. It” s set current pattern to cross and keep balance.
8. LEWIRHL. TEFELERTES .
Ending button. It means the pattern is finished and be end.
9. T—dHZHl. FNT—EHHEFE
Next stitch button. It will enter into the next stitch pattern editing.
10.  E—%HEE. IRE E—EAERE R
Previous stitch button. It will enter into previous stitch pattern editing.

11, R RAFRE . RAF I ATIERERE T o

20



Programme storage button. To keep and store current pattern.

12.  FEFWEZM. R BAESETHRITERERE .

Programme recoverage button. To recover the pattern to original one.

13, WA BEARGRAAE T,

Version button. To enter into the system version page.

14.  JR[EHZHL . IR [B IR ERE T
Return button. To return the programme chosen page.

15. WA EEZA . LA S . R
Passward reset button. Insert into the new passward on left side and click this button,
then finish the resetting.

16. HALE EHAME,

Passward reset input box

AR )75 (EAEMRREE I, WHERERMENIERF 5. (WWACFETGIEE, Prilkss
TRACHTE I TEiE e N G F2 DL T D

Programme method: To choose the pattern No that need to edit in the pattern chosing page.
(Pre-designed pattern can not be edit, so it can not enter into the programme page when chosing
it).

BT G R DU Jo o MRS 7 B AR, i« b —8F7 AR 8 H VI
B4 B e —MErE . IrAERgRIETE RS, 72N —FHikfE—A “END” #4l, S5R1E
Feo BT R Z T Agn 20 £H1EFE.

When you enter into the programme editing page, please change the stitch numbers
according to  “previous stitch” and “next stitch” as you need. There are one stitch for one
pattern. When finish the pattern editing , press next stitchas “END” to end it. Each programme
can edit 20 patterns.

GmIRACFETE IS, T TR ORAE” . TEREORAT . TERESRAE T2k,

When finishing editing, press “programme storage” button to keep the pattern and finish.

21



A




1. 4PEELEZ (FRAME & MISCELLANEOUS COVER COMPONENTS)




i Ui g S YL H AR B
1 030172 FACE PLATE ASM. THIHR 1
2 SS4111215SP SCREW 11/64-40 L=12 BE5T11/64-40 L=12 2
3 020182 POSSING PLATE T4 1
4 21331301 TOP COVER B Thi 2% 1
5 SS4110815SP SCREW 11/64-40 L=8 B24T11/64-40 L=8 6
6 $S2090610TP SCREW 9/64-40 1.=7.2 B IRET 4
7 10201200 RUBBER PLUG ES 1
8 020186 Lighting assembly HE B 21 1
9 SS6091022TP SCREW BT SRR AL AR R AT 2
10 020181 CAP 14 5 JE 2
11 SS4110815SP SCREW 11/64-40 L=8 I24T11/64-40 L=8 4
12 22619100 CAP 14 e 3 1
13 SS6110480SP SCREW 11/64-40 L=4.3 222 8
14 SS4110815SP SCREW 11/64-40 L=8 B24T11/64-40 L=8 5
15 TA1100604R0 PLUG i % 1
16 21331608 BALANCE COVER RV 1
17 SS7150910TP SCREW 15/64-28 L=9 I24T15/64-28 L=9 1
18 TA2100904R0 RUBBER PLUG Jiz 3E 1
19 TA1250504R0 RUBBER PLUG ES 1
20 22602601 BED SCREW STUD JERAR S HE BT 4
21 40038691 HOOK COVER HINGE SHAFT PR 5 4 2
22 17912106 NEEDLE THREAD PRESSER PLATE THI 28 AR 1
23 B1132521000 THREAD PRESSER PLATE SPRING  JEHa#s 1
24 SD0380551SL HINGE SCREW D=3.80 H=5.5 BEEN2%TD=3. 80 H=5.5 1
25 40017316 HOOK SHAFT SADDLE COVER B AR 4
26 40038688 HOOK COVER ASM. ERR 75 1
27 40017269 SLIDE PLATE ViR 1
28 TA0750704R0 RUBBER PLUG S 2
29 SS4080620TP SCREW 1/8-44 1=6 124T1/8-44L=6 1
30 TA0550604R0 RUBBER PLUG PES 1
31 TA1050504R0 RUBBER PLUG ES 1
32 TA0550604R0 RUBBER PLUG GES 2
33 21361407 BED SUPPORT PLATE JEMR S FER 1
34 SS6151210SP SCREW 15/64-28 1.=12 JERAR SCPERRIRET 2

24



2. i APk E (Upper shaft & balance components)

25



75 W gmis RS LR AR B
1 020267 UPPER SHAFT - 1
2 21333000 UPPER SHAFT FRONT METAL BRC YRS 1
3 B1905520000  THREAD TAKE-UP LEVER HREAT 1
4 B1906051000  TAKE-UP LEVER PIN PREG T4 1
5 B1907057000  THRUST PIN PR AT 1
6 SS8150822TP  SCREW 15/64-28 =8 PRERATEY IR 4T 1
7 21339106 NEEDLE BAR CRANK ROD B AT MR IEAT 1
8 €Q303000000  OIL WICK MHESY 0.45
9 €Q202000000  OIL WICK MHES? 0.03
10 B1210051000  NEEDLE BAR CRANK PIN BT Hh A4S 1
11 €Q505000000  OIL WICK MHES? 1
12 21332606 COUNTER WEIGHT EFFF HhAw 1
13 SS8150822TP  SCREW 15/64-28 1=8 B AT MR B R AT 2
14 SM8080812TP  SCREW M8X8 24T 2
15 21339502 UPPER FEED CAM (3.5) IR A Lo 1
16 SS8660810TP  SCREW 1/4-40 L=8 PO S RIEET 2
17 21333109 UPPER SHAFT INNER METAL i E 1
18 €Q202000000  OIL WICK MHES? 0.15
19 21336557 ECCENTRIC CAM A ASM. R H A 1
20 21336508 ECCENTRIC CAM A FIEEMROE 1
21 SS8660810TP  SCREW 1/4-40 L=8 N IE R OV S B RAT 2
22 SS7120760SP  SCREW 3/16-28 L= 7.0 T Bl B R [ e AT 2
23 22604904 UPPER SPROCKET AP A R 1
24 SS6661110SP SCREW 1/4-40 L=11 R R SRR AT 2
25 40038694 TIMING BELT [[) 2P 1
26 B1203512000  BUSHING REAR ik 1
27 21402300 UPPER SHAFT BEARING HOOK b A 1
28 SM8060602TP ~ SCREW M6X6 A AR B R 2
29 21387907 ADJUSTING PIN (1.2) (N o4 1
30 SS8150822TP  SCREW 15/64-28 =8 s e W] 2
31 21387501 LOWER SPROCKET N FEP R 1
32 B1214019000  SPROCKET RING TR ARSI 1
33 SS8661030SP SCREW  1/4-40 L=10 b AR R AT (2)
34 SB120000200  BEARING 20X42 ik 1
35 21333802 SAFETY CLUTCH PUSH BUTTON 24 1
36 RE0500000K0  E-RING T 1
37 B1639051000  SPRING Pl 1
38 B1313055000  SAFETY CLUTCH KNOB SLEEVE e 1
39 21333901 SAFETY CLUTCH DISC TR 5 1
40 SS8660530TP  SCREW 1/4-40 L= 4.5 TR A SRR ET 2
41 40038700 THRUST COLLAR ASM. ey 2R 1
42 40038702 THRUST COLLAR T il b RS (1)
43 21353008 HORTZONTAL FEED CAM COVER T E R L AR 1
44 SS7110710SP  SCREW 11/64-40 L=7 IR L e MM ET 2
45 23053606 FLYWHEEL Fhp 1
46 SS8150710TP  SCREW 15/64-28 L=7 T R SRR ET 3

26



3. §HHFIEEN#14 (NEEDLE BAR ROCKING COMPONENTS)

286

22

25

27



Fe i EAS SRR HLA R B
1 030301A NEEDLE BAR FRAME S 1
2 21405204 HINGE STUD R 1
3 22814909 FELT TG 1
4 B1437051000 OTL WICK RETAINER I 2 1
5 SS8151150TP SCREW 15/64-28 1.=10.5 P2%T15/64-281=10. 5 1
6 22814909 FELT TH B 1
7 1760E08CXA Syringe needle 1=k (8MM) 1
8 B14110570A0 . NEEDLE BAR CLAMP ASM B MBSk A 1
9 B1411057000 NEEDLE ROD HOLDER Rk 1
10 SS7090910SP SCREW9/64-40 1=8.5 BRET 1
11 €Q20200000 OTL WICK THZR 0. 04
12 1.S414 SCREW W24 1
13 JZ17H22 NEEDLE WLEFDPx17 21 2
14 21438007 UPPER FEED BAR GUIDE By R AR 1
15 SS7110910TP SCREW 11/64-40 L= 8.5 P2%T11/64-40 1=8.5 1
16 21338702 ROCKING BASE GUIDE VS A e 1
17 SS7110830SP SCREW 11/64-40 L= 7.5 P2%T11/64-40 1=8.5 1
18 21338603A ROCKING BASE GUIDE (B) VB 5 JEB 1
19 SS6091022TP SCREW P2ET 1
20 21338801 ROCKING FRONT ARM B 1
21 SM8080812TP SCREW M8X8 P2ETM8X8 1
22 21338900 ROCKING SHAFT e 1
23 B1414232000 SQUARE BLOCK JiE 1
24 B1410771000 STUD W2 1
25 21339304 ROCKING SHAFT FRONT METAL e LIRS 1
26 21339205 BUSHING REAR 5 1
27 40039270 ROCKING REAR ARM ASM. FEB) J5 i A 1
28 40039269 ROCKING REAR ARM P3G 1
29 SS61522440SP SCREW 15/64-28 1.=23.5 P2%T15/64-281=23. 5 1
30 23062102 ROCKING REAR ARM FELT B B 1
31 EA9500B0100 CABLE BAND R 1
32 €Q20200000 OIL WICK ek 0. 05
33 030361 SCREW 1/8-44 1= 2.8 iRz 1
34 030356 Limit circle PR A5 [l 2
35 SS8110410TP SCREW 11/64-40 L= 3.5 P24T11/64-40 1=3.5 2
36 030358 pin S 1A 4 1
37 030359A NEEDLE BAR EFAE 1
38 SS6110480SP SCREW 124211/64-40 1=6 1
39 SD0640701SP SCREW BEENEETD=6. 35H=7 1
40 11/64-40 SCREW 244 1
41 030341A rack S-S 1
42 030342 Support X JEE 1
43 SM6040800SP SCREW PEET 1
44 030344 Joint ATk 1
45 030345 Adjusting pad AL Sk T 1
46 ACQ 16%10 Cylinder 16%1078 < T 1
47 SPC4-M5 Pipe joint BR L HIE Bk 1
48 030348 Block Hh 1
49 M4%10 SCREW 1222 1
50 030350 AP S 1
51 THX3 Elastic pin A 1
52 $S5090610SPB SCREW 472 1

28



4. FiEBIFLM (Pressure adjusting & upper feed mechanism )

29



P55 UiBH gmhd RS E &N LR B
1 21340401 UPPER FEED SHAFT 3 A7 il 1
2 21340500 UPPER FEED FRONT ARM b 2 A i A 1
3 SS8660612TP  SCREW 1/4-40 L=6 3 A Bl A S Sk R AT 2
4 21341904 FRONT METAL kA A 1
5 21378302 FEED SHAFT METAL A A R 1
6 22904155 MAIN SHAFT THRUST COLLAR ASM. |32 i fih ' Bl 41 A 1
7 22904106 MAIN SHAFT THRUST COLLAR b3 A b K -1
8 SS8660610TP  SCREW 1/4-40 L=6 I A Tl R P R T 2
9 SS8150822TP  SCREW 15/64-28 1=7 LHESS 3 3 L] 1
10 TA0750704R0  RUBBER PLUG 5 1
11 40033027 UPPER FEED LINK ASM. R AT A A 1
12 40033026 UPPER FEED LINK aERbEAT -1
13 21347109 FELT IR AT I B -1
14 EA9500B0000  CLIP CV-70S IEWAEEPR -2
15 SS8150710SP  SCREW 15/64-28 L=7 25T 1
16 SD0640701SP SCREW 6 R I Hig T 1
17 B1414555000  SLIDE BLOCK f s I B 2
18 WP0501046SC  WASHER 5 X 13 X 1 6 R B e e 1
19 40033029 TRIANGULAR LEVER ASM. T IEFR 1
20 SS7110510SP  SCREW 11/64-40 L=5 B = g HUg AT 1
21 Q252000000  OIL WICK MHES? 0.02
22 10509701 FELT AT IERINER N E 1
23 40018341L WALKING BAR DRIVING LINK T IEFINERE 1
24 40033033 WALKING BAR A W E AT 1
25 B14670530A0  WALKING BAR ASM. PN SR e S AT 1
26 B1468053000  WALKING BAR SPRING PN s J e 1
27 SS6151780SP  SCREW 15/64-28 1L=17.0 W R S AT IRET 1
28 21406509 UPPER FEED GUIDE PLATE 6 S5 1
29 26225201 ROLLER T 5 P 1
30 SS6151920SP  SCREW 15/64-28 1.=19.0 0 E S HEET (1) 1
31 SM6040800SP  SCREW M4 L=8 TF R SR ET 2
32 SS7150740SP  SCREW 15/64-28 L=7 WRET 1
33 21006408 ADJUST SCREW A R ISR AT 1
34 B1510155000  PRESSER BAR LOWER BUSHING S e 1
35 21339700 UPPER FEED STOPPER PLATE EEL 1
36 020497 SCREW M2. 5%16 WRET 2
37 SS4110815SP  SCREW 1/4-40 1=8 H2ET 2
38 40018340 SCREW WRET 2
39 21451505 PRESSER BAR JE AT 1
40 40039265 PRESSER BAR HOLDER A ASM. I N e ik 1
41 40039266 PRESSER BAR HOLDER A J& AT e sk 1
42 SS7110910TP  SCREW 11/64-40 L= 8.5 JE AT e LB AT 1
43 22907604 PRESSER SPRING REGULATOR NUT  if & 42iE 1
44 B1502246000  PRESSER SPRING W 1
45 SD0800481SP  HINGE SCREW D= 8 H= 4.9 & AT e K PR A7 iR 5T 1
46 NS6680320SP  NUT 9/32-28 B2 R 1
47 B1462053000  THREAD RELEASE SPRING & AT e Sk 5 1
48 21406103 PRESSER LIFTER LEVER JE AR T 1
49 21406608 GUIDE PLATE SPACER & R T 25T 1
50 21340302 UPPER FEED REAR ARM (B) & JHIAZ B 42T s 1

30



4. FiEBIFLM (Pressure adjusting & upper feed mechanism )

31



P55 Ui FHS JELATR LR B
51 21006002 ADJUST SPRING B R 3
52 SM6052002TP  SCREW M5 L=20 JEIAE B BT A JF KR ET 1
53 21006507 ADJUST SCREW B A R /N 1
54 NS6110530SP  NUT 11/64-40 12H£E11/64-40 1
55 40072709 SPRING SUPPORT SHAFT ASM. & S4F 1
56 SM8050602TP  SCREW M5 L=6 WRET 2
57 10774354 UPPER AND LOWER DTAL ASM. JE R 5 $2 A S A A A D
58 40024852A VERTICAL DETECTOR SWITCH ASM. PRIE IS4 A: (1045MM) 1
59 020494 VERTICAL DETECTOR SWITCH ASM. F 2 J8s 1
60 10715100 VERTICAL DIAL SHAFT BUSHING  J&MIEY "ukeihe 1
61 10715001 VERTICAL ADJUSTING CAM FE AR B TR 1
62 10715704 VERTICAL DIAL PIN JE BHIAZ B $2 H R 5 45 1 s 1
63 B152652700G  SPRING JERAZ B PR RS E 1
64 SS6110630TP  SCREW 11/64-40 1=6 JE R E & SR R T L A R ET 1
65 21341607 VERTTCAL ADJUSTING ARM R BAE s 1 T T A 1
66 10715308 PIN R AT B B A T A A 1
67 SM6051402TP  SCREW M5X0. 8 1=14 JE BEIAZ B HE TR T Al AR R ET 1
68 21341508 VERTICAL CHANGE BASE SHAFT JE A B FE Tl 1
69 10718203 FEED SHAFT FRONT METAL R &R e 1
70 10714202 VERTICAL CHANGE BELT JEHIAE B AR A A 1
71 21438106 STOPPER PLATE B AR 1
72 SM1050801SR  SCREW M5 L=8 IR R ST BREET 1
73 21337803 FEED ADJUSTING BASE SUPPORT  Z&zhhiAwdh 1
74 SS4110815SP  SCREW PYARIEET 2
75 10713501 SPRING HOOK AP 755 SR 2
76 10716504 VERTICAL SHAFT SPRING iR TEA- 1
77 B3416552000  CONNECTING ROD HINGE SCREW ENOE RS 2
78 RE0500000K0  E-RING PARNEE! 2
79 21339809 UPPER FEED DOG SPRING HOOK R R A AR 1
80 SS7110830SP  SCREW 11/64-40 1= 7.5 3B R PR AT AR MRET 1
81 10713766 ECCENTRIC ROD (SET) JRHAE B R EAT 1
82 SS8660810TP  SCREW 1/4-40 L=8 P Lo E BRET 2
83 10713808 CONNECTION LINK PIN B JE RS B PR K E AT 1
84 10714509 CONNECTTON LINK B AW R AT 2
85 10714608 CONNECTION LINK B SUPPORT PIN HH A% iEAT 45 2
86 SM8050602TP  SCREW M5 L=6 WRET 2
87 21340005 UPPER FEED LINK (B) JRHAE B SR T AR IE AT 1
88 21048707A HINGE SCREW JEEAE B B T M AT IR ET 1
89 RE0800000KO ~ E-SHAPED SNAP RING (8MM) JE BEIAZ B $E T A AT 4 P 1

32



5. ER#14# (FEED MECHANISM COMPONENTS)

-
19

33



T UiBH gmbd R gL A HR W SRR M=
1 RE0900000K0 E-RING 9 FF 145589 1
2 CS1201010SH THRUST COLLAR ASM. D=12 W=10 1EHES B ZHAED=12 W=1C 1
3 CS1201011SH THRUST COLLAR D=12 W=10 1EHEREID=12 W=10 -1
4 SS8660610TP SCREW 1/4-40 1=6 P24 1/4-40L=6 -2
5 SD0800402TP HINGE SCREW D=8 H=4 24T D=8 H=4 1
6 NS6150430SP NUT 15/64-28 2R} 1
7 21337506 Feed adjusting seat Ry HE 1
8 40038712 FELT HOLDER il 1
9 SS7110910TP SCREW 11/64-40 1=8.5 P2%T11/64-40 1=8.5 4
10 40081970 FEED ADJUSTING BASE JE AR T AT R A 1
11 21407200 FEED ADJUSTING BASE IR A R -1
12 21407309 SQUARE BLOCK W G [0 -1
13 40081969 FEED ADJUSTING BASE B SET IR e e 2 A 1
14 40038711 FEED ADJUSTING BASE B JE AR Y AL e -1
15 21407309 SQUARE BLOCK e G [P0 -1
16 SS8151150TP SCREW 11/64-40 1=8.5 P2%T11/64-40L=8. 5 2
17 B3025141H00A CONNECTING ARM 1555 B DR B A 1
18 SS6121210SP SCREW 3/16-28 1=12 12%73/16-28L=15. 5 1
19 22904155 MAIN SHAFT THRUST COLLAR ASM. = b b K B A A 2
20 22904106 MAIN SHAFT THRUST COLLAR A 1 -1
21 SS8660610TP SCREW 1/4-40 1L=6 B25T1/4-40L=6 -2
22 40039307 FEED REGULATOR CONNECTING ROD A EM 1
23 SD0900701TP HINGE SCREW D=9 H=7 BE4TD=9 H=7 1
24 NS6680320SP NUT 9/32-28 W25} 9/32-28 1
25 21378302 FEED SHAFT METAL LR 2
26 SS6110630TP SCREW 11/64-40 L=6 W2 42 1
27 SS8150710TP SCREW 15/64-28 L=7 YR R FE SO MRET 1
28 SS8150822TP SCREW 15/64-28 1=8 124T15/64-28 1=8 2
29 21364104 FEED ROCKER BRI 1
30 SS7111410TP SCREW 11/64-40 1=14 P24T11/64-40L=14 2
31 21337902 ECCENTRIC PIN P U4l 1
32 SS7090910TP SCREW 9/64-40 1=8.5 I2ET 2
33 21337308 FEED ADJUSTING ROD IR T AT 1
34 SD0800402TP HINGE SCREW D=8 H=4 24T D=8 H=4 1
35 21337605 SPRING L 1
36 40019926 SPRING HOOK TR AR 1
37 SS6111610SP SCREW 11/64-40 L=16 TG R NRET 2
38 21337209L FEED ADJUSTING A JERLR AT BLA 1
39 020573 FEED ROCK SHAFT IR R iy 1
40 SM6061802TP SCREW M6 =18 PEATME L=18 1
41 21336805A FEED DIAL A LR A 1
42 21430400 FEED ADJUSTER SUPPORT TR T e S 4R 1
43 SS6121860SP SCREW 3/16-28 1=18 12%73/16-281.=18 1
44 22911804 FEED REGULATOR SCREW BRI A IRETL=54. 2 1
45 R0092270200 RUBBER RING 145 b 1
46 22912000 FEED REGULATOR PIN 1304y 1
47 22912109 FEED REGULATOR PIN SPRING BB T A A R 1
48 21336656 FEED LINK ASM. IERLEF A A 1
49 21336607 FEED LINK IERLEN -1
50 40009103 CONNECTING FORKED LINK PIN OB EA -1
51 €Q202000000 OTL WICK TR -0
52 SM8050612TP SCREW M5X6 25T -1
53 21336706 FEED ROD A IERLEAFA 1
54 21338207 FEED LINK PIN LR EAT Y 1
55 SD1000801SH HINGE SCREW D=10 H=8 P24TD=10 H=8 1
56 21336300 BACKWARD FEED LEVER SHAFT S [R) 35 A} AT Fl 1
57 21378203 FEED ROCK SHAFT HINGE SCREW BT IRE AN IEAFECEEE 1
58 WP0650876SD WASHER 6. 5X13X0. 8 | 1
59 NS6150310SP NUT 15/64-28 BENE15/64-28 1
60 21387402 FELT H S 1

34



6. 1ERHTHI|AEE (Feeding control device)

FF5 WE  wIBRAS FLEFR hLEFR

1 023101 Transfer plate e AR 1
2 023102 Reverse joint wrench handle 1B 2E3R FAE =R 1
3 023103 Vertical rod =3 02as 1
4 023104 Cylinder block e R 1
5 023105 Tie rod AT 1
6 023106 Seat JEE 1
7 023107 Axis HhH 1
8 023108 Screw BT 4
9 023109 Column 1+ 1
10 DQZ8 Ring i 2
11 LM6 Nut BERE 1
12 LS6B12 Screw HEET 2
I3 021604 Screw AT 1
14 021502 Cylinder SEL 1
15 LS6A20 Screw [ L N S A IEET 6
16 LM5 Nut L3 2

35



Fe B wig RS FLLBRR I SLEFR =
1 40038859 FEED BAR ASM. FERE 1
2 40038968 FELT (D) TR -1
3 23200801 VERTICAL FEED LINK FEER -1
4 SS6090612TP SCREW 9/64-40 L=6 BRET -1
5 23200900 VERTICAL FEED LINK SHAFT AR T R T R O -1
6 SM8050502TP SCREW M5 L=5 #24T M5L=5 -1
7 23056005 FEED BASE I -1
8 40039257 FEED LEVER XA [ e AT -1
9 40039015 FEED LEVER SCREW BT ER 22 -1
10 23009509 FEED LEVER SHAFT e iR 2, -1
11 KHZ6 C-RING K& -1
12 13516703 SLIDE BLOCK B bi=p=i -1
13 SS7090710SP SCREW 9/64-40 L=6.8 BRET 4
14 40017317 FEED LEVER SUPPORT SEfIHR 2
15 40038709 FELT A THES -1
16 40038967 FELT (C) THES -1
L7 EA9500B0100 CABLE BAND &k -6
18 NS6150310SP NUT 15/64-28 12M515/64-28 -1
19 B1604012000A  FEED BAR SHAFT TR 1
20 RE0500711KP SNAP RING 5 FF O34 EE5 1
21 £Q202000000 0IL WICK THER 0.14
22 LS6A16 SCREW M6 L=16 aviik-s 2] 4
23 PD6 WASHER 6. 1X11X2 HE 4
24 40038707 FEED LEVER BASE R (CED) 1

36



8. N #) (Thread tension components)

37



5 Ght Jr 5 JEILHA TR o S A4 B HE
1 020840 THREAD TENSION ASM. S 2 2% 2H A 1
2 020841A THREAD POST BASE COMPL. JEEHR 1
3 020841B Cylinder block S FLAK 4
4 020841C Cylinder thimble SELTR 4
5 020841D Passing plate AT 2
6 020841E Fixed block Iob 284 ] e B 1
7 020841F TAKE-UP SPRING GUIDE DISC ASM Pk&k it £k #t 4 2
8 0208416 PAD # 1
9 020841H PAD /N 1
10 0208411 Torsion spring 3% 2
11 0208417 Torsion spring bracket HEFE 1
12 020841K PAD S 1
13 020841L THREAD TENSION NUT o 2% 1 e B 4
14 02084 1M TENSION SPRING NO. 1 JUESTS5 4
15 020841N BOBBIN WINDER TENSION DISC  JRLRMEMR 4
16 0208410 BOBBIN WINDER TENSION DISC ikt 8
17 020841P TENSION NUT J& 2 1) R B 3
18 020841Q TENSTION SPRING Je bk # 3
19 020841R TENSION DISC Je b 3
20 0208418 THREAD TENSION POST B Kok 2R A 3
21 020841T PIN B 1
22 020841U AXIS Hk&e /N 1
23 LS4C10 SCREW STUD B2ET 2
24 .S4C8 SCREW STUD IRET 1
25 1.S4,N8 SCREW STUD whaviikisia 33l 8

38



9. A E (Lower thread winder mechanism component)
- 31

39



TS5 Ul gmhd S JLILH R AR o=
1 40126355 BOBBIN DEVICE ASM. Lok B A1 1
2 26260109 BOBBIN FITTING BASIS COMPL. 2L ik 1
3 26260307 ADJUSTING PLATE BEARING Lok B 1R T AR b 1
4 26260406 CONNECTING ROD LeLRiENT 1
5 40126594 ADJUSTING PLATE SRR B AT AR 1
6 26260505 STOP MOVING CARD 1E3hF 1
7 40125851 WHEEL SHAPE LZtg'e 1
8 26260802 RING 418 2
9 26261008 BEARING gy 1
10 40126354 BEARING SHAFT Bl 7K 1
11 26261503 FRICTION RUBBER CIRCLE JEE 2 153 ] 1
12 40126550 CENTER BEARING A 1
13 40125927 RUBBER MAT Jiz B 1
14 40126311 THREAD TRIMMER W&k 7] 1
15 40151791 HANDLE FHH 1
16 13718507 SPRING A 1
17 RC0560711KP RING sHPE 3 1
18 SM0030601SC SCREW 3%0.5 L=8 GeLk A il e WRET 3
19 SM6040860TP SCREW4*8 PRET 1
20 SM6031202TP SCREW W2ET 2
21 SM8050502TP SCREW BE BT 1
22 WP0450801SP FLAT MAT Sk 2
23 40126549 SPRING HI5& 1
24 40125928 POSTTTIONER TENLAS 1
25 40125844 LIMITED CARD FRALR 1
26 WS0451040KP SPRING WASHER G 1
27 NS6110310SP TENSION SPRING NO. 1 o £ e 25 1
28 D3168555H0B BOBBIN WINDER TENSTON DISC T 28 JE 2Rt 2
29 B3214047000 THREAD TENSION POST o b 1
30 21378708 THREAD TENSION NUT o 22 R 1
31 11072402 SCREW /NI 2 ] 7 AT 2
32 SM8050602TP SCREW M5 L=6 RO GRLRFE () 85T 2
33 22538706 LOWER THREAD GUIDE ASM. JURSFRGS 1
34 21355706 FITTING BASE ekt 4k 41 1
35 D3162555B00 THREAD GUIDE SRS 1
36 NS6110310SP NUT 11/64-40 ek e A 1
37 SS6110810TP SCREW 11/64-40 L=8 Lok B3 B 2 R4T 3
38 10704807 BOBBIN FRICTION WHEEL R Ge ek it (- Hhy) 1

40



10, T3h2EE (HOOK SHAFT & LOWER SHAFT COMPONENTS)




PS5 U Ymhd NS AR AR o
1 020671 HOOK DRIVING SHAFT T 1
2 21427307 LOWER SHAFT METAL REAR THiEE 1
3 CS095081ASH THRUST COLLAR ASM. D=9.53 W=8  HgAR 'S Bl 244 2
4 23004708 HOOK SHAFT SPACER AL 2
5 B1816512000 HOOK DRIVING SHAFT LARGE LY NS i 2
6 $S8151150TP SCREW 15/64-28 1=10.5 24T 15/64-281=10. 5 1
7 SS8151150TP SCREW 15/64-28 1=10.5 24T 15/64-281=10. 5 1
8 40038829 OPENER Iy AR 2
9 SS8660810TP SCREW 1/4-40 L=8 P2471/4-40 1=8 4
10 40038867 HOOK SHAFT BASE TERR JRE 2
11 SS8150710TP SCREW 15/64-28 L=7 TR R SR IRET 2
12 21334701 HOOK SHAFT LOWER METAL TERIE T E 2
13 23004609 HOOK SHAFT MR T 2
14 1.S4A8 SCREW M4X0.7 1=8 BY 2 L B IR AT 2
15 23004906 OPENER GUIDE ARM Y 2
16 10112001 HOOK SHAFT GEAR A R JiE N A FE 2
17 PD6 WASHER 6. 1X11X2 HE 4
18 40038697 BUSHING INTERMEDIATE ASM. ARG B 1
19 40068166 VERTICAL FEED CAD (2. 4) F AT Y % 1
20 SS8660530TP SCREW 1/4-40 L=4.5 P R S S IRET 6
21 LS6A16 SCREW M6 1=16 S 2 SR ET 4

42



11, BENIEERZEE GERS) (AUTOMATIC PRESSER LIFTING MECHANISM
COMPONENTS) (OPTIONAL PARTS)

F5 ViRl 4R A= FLAAFR LR HE
1 PA400150100 AIR CYLINDER 6 =S HIM8 1
2 LS8A20 SCREW M8 L=20 AL LEIRET 4
3 21356506 CYLINDER CONNECTING SCREW B ERSETESL 1
4 LM8 NUT M8 B2} 1
5 SD0720331SP  HINGE SCREW D=7.24 H=3.3 6 AR AT LR AT 1
6 21388509 PRESSER LIFTER LEVER A S B6 R AR 1
7 21356803 PRESSER LIFTER LEVER B S BIHE R X 1
8 LS5A10 SCREW M5X0.8 L=10 4B ) 2
9 21356704A SHAFT BTG R AREEET 1
10 SPL6-1 ELBOW UNION 6XPT1/8 BEaEsk 2
11 21356308 CYLINDER STAY (FRONT) RIS A ZAEE (B 1
& 21356407 CYLINDER STAY (REAR) HERS L () 1
13 21356704B SCREW 5/16-T24 P2F}F5/16-24T 1
14 SS6151210SP  SCREW 15/64-28 L=10 B2ET 4

43



12. 525 H

(Air mechanism components)

PS5 UREH gmiL RS HLETR LB FR =
1 022231 Air supply system HRERS 1
2 021701 ATR APPARATUS (B) ASM. HSR RS 2
3 40038723 Mounting panel MR 3
4 021704 SCREW M6 L=10 B2AT 4
5 PF0552170A0  FILTER REGULATOR RIS 2
6 SPC8-02 Pipe joint Tk 6
7 021709 ELECTROMAGNETIC VALVE ASM. S@hs#I R4t 1
8 021709A ELECTROMAGNETIC VALVE ASM. S@hs#I R4t 1
9 SPYS8 Three way connector =iEEEk 3
10 021710 RECEPTACLE ik 3>
11 SPC6-02 Pipe joint Tk 3
12 200M-5F Electromagnetic valve seat JTLEKFEMZIE Hz 1
13 022227 ELECTROMAGNETIC VALVE (C) ASSzhizsisE (4 1
14 SK3385001SE  SCREW B2ET 4
15 LM4 NUT YEL} 8
16 PD4 Flat washer “FEAE 8
17 BLO1 Long nut XL ek 1
18 PST-01 muffler HEZR 6
19 BWO1-02 Double end adapter XU F AR L 2
20 SK3514000SC  SCREW D=4.1 L=20 AREZET 6
21 PST-02 muffler HEZR 6
22 LM5 NUT WER} 5
23 PD5 Flat washer “FELBE 8
24 LS4A30 SCREW B245T 4
25 SS7110710SP  SCREW BERET 3
26 021641 5RANGE SWITCH ASM. IS 2H A 1

44



F5  UiBH  Zmhd A= FLAATR LA FR =
1 40040660 WINDOW PLATE ASM. BleE S EE 1
2 PA320150200 JIG CYLINDER (il -1
3 LAGA16 SCREW M6 L=16 AT ELREET -2
4 PD6 WASHER M6 P -2
5 21348602 CYLINDER CONNECTING SCREW f2l4HEE S EAE50184T -1
6 LM6 NUT M6 RERF -1
7 21348503 FITTING BASE 1B 4& 3k X HE -1
8 SS7151210SP  SCREW 15/64-28 L=12 Bl524K R ET -2
9 21348701 BACKWARD FEED LINK BI525TEER -1
10 SD0800352SP  HINGE SCREW D=8 H=3.5 Bl EHEE IR AL BhI8ET -2
11 SPC6-1 HALF UNTON Bk -1
12 PSTO1 MUFFLER HEZS -1
13 HX002950000 WIRE MARK(1) s -1
14 40043357 WINDOW PLATE H PN =R -1
15 21349105 CYLINDER PACKING 77 7R B -1

45



14, DLZEE (DL MECHANISM COMPONENTS)

e R SRS L AAFR LA FR =
1 40040416 OPTIONAL PARTS (DL) DLERS 1
2 40040663 WINDOW PLATE ASM. DLAFIZEE 1
3 SM6044002TP SCREW ket -2
4 21438403 CYLYNDER CONNECTING SCREW {EHZERARETM6 -1
5 LM8 NUT M8 BER} -1
6 SPL6-1 ELBOW UNION 6XPT1/8 Tk -1
7 SD0600403TP HINGE SCREW BEET -1
8 21437207 WINDOW PLATE F JEE IR -1
9 HX00295000C WIRE MARK (4) SERRL -1
10 PA320200100 JIG CYLINDER AL -1
11 PST-01 MUFFLER HE2 -1
12 21437306 WINDOW PLATE PACKING THER 1
13 40025036 KNEE SWITCH ASM. B RS 1
14 LS5A16 SCREW 15/64-28 L=11.5 REET -4
15 SS7110710SL SCREW 11/64-40 1L=7.0 B2ET —4
16 WP0480856SP WASHER 4. 8X8. 4X0. 8 T —4
17 LS5A14 SCREW 11/64-40 L=14 REET -2
18 GAKA14040A0 KNEE SWITCH A ASM. WA -1
19 MAT80231T00 DRIVING BAR T002 IREHAT -1
20 MAT80230T00 KNEE SWITCH SUPPORT BASE RdE B ek -2
21 21438106 STOPPER PLATE B SCEERR 1
22 21438601 MUTUAL VERTICAL LINK SPASER  &EEZERE 1
23 SS6110610TP SCREW 11/64-40 L=6 $24711/64-40 L=6.5 2
24 21438502 MUTUAL VERTICAL LINK T 1
25 SD0600454TP SHOULDER SCREW B2ET 1
26 21438205 UPPER FEED STOPPER PLATE E=td 1
27 SK3514000SC WOOD SCREW D=5.1 L=40 REBET 2

46



15, &5HXZ (LUBRICATION COMPONENTS)

F5 R g RES FLEHR S ZFR =
1 40042648 ARM ONCE THROUGH FELT ASM. MR ImEaH 1
2 21345707 ARM ONCE THROUGH FELT A HFEHESA -1
3 40042647 ARM ONCE THROUGH FELT JHESB -1
4 21345905 FACE ONCE THROUGH FELT HIFEIHES -1
5 21346358 FELT SUPPORT ASM. THES S SUAR I 1
6 21346309 FELT SUPPORT JHEL R -1
7 21346507 FEED CHANGE FELT IERNHES il
8 21346408 FELT HES =]
9 EA9500B0000 CLIP CV-70S 5 S -2
10 $S7110710SP SCREW 11/64-40 L=4.3 gL 1
11 21340708 UPPER FEED OIL BAR PLATE _BiERlmAR 1
12 SS7110510SP SCREW 11/64-40 L=5 BEET 1
13 Q202000000 0IL WICK THER 0.2
14 21347000 TAKE-UP OIL PLATE BRERAT AR 1
15 €Q202000000 0IL WICK THER 0.25
16 21347208 TAKE-UP LUBRICATION FELT PhERFTHIETE M ES 1
17 $S3090610SP SCREW 9/64-40 1=6 BEET 1
18 21346002 FELT 3 1
19 22620504 0TL WICK HOLDER THER ST 1
20 £Q252000000 0IL WICK THER 0.55
21 BT0500300EA OIL TUBE THE 0.17
22 21407507 OIL TANK A JHABA 1
23 21407606 OIL TANK B JHAEB 1
24 21407705 FELT 3 2
25 $S6111010SP SCREW 11/64-40 L=9.5 PEET11/64-40 L=9.5 2
26 Q202000000 0IL WICK THER 0.15
27 21346101 LUBRICATION FELT PRESSER HESER 1
28 21346200 MUTUAL VERTICAL CHANGE FELT T B S 1
29 $S7120760SP SCREW 3/16-28 1=7.0 TR B T AEET 1
30 SS4110615SP SCREW 11/64-40 L=6 THEE [ FE AR ET 1
31 B3508512000 OIL FELT HOLDER HEZR[E e 1
32 SS7110710SP SCREW 11/64-40 L=7 BEET11/64-40 L=7 1

47



H%Z (LUBRICATION COMPONENTS)

N
/

iz

16, 1

HE

HHCAL TR

PLFEHES

S
THEL

iRz

FELAATR

FACE ONCE THROUGH FELT

OIL WICK ASM.

g SRS
21345905
21346200
40038712
LS4C8

i

Fe

= NN N

;%

VILENE HOLDER

SCREW 11/64-40 L=4.3

— Nt

48



17, $HRFEEREZR4 (GAUGE COMPONENTS STANDARD PARTS)

FS5  UiEA gmhd Jx RS FLLFR LA FR =
1 1760E08D NEEDLE PLATE R 1
2 SS6110480SP SCREW 11/64-40 L=4. 3 EFigs |
3 1760E0SF THROAT PLATE HOLDER EHAR B
4 23007503 ECCENTRIC ROLLER =Ry 2
5 23007602 HINGE SCREW hE4y g
6 LS4C8 SCREW 11/64-40 L=8 =872 8
7 $S6090620SP SCREW 9/64-40 L=6 4772 2
8 SS2090810SP SCREW 9/64-40 L=7.5 1E2z 2
9 1760E0SE FEED BT |
10 1760E08AX FEED FOOT R B I
11 LS4A5 SCREW M4 L=4.5 BEET |
12 1760E08B PRESSER FOOT (ASM. P AIEAER LS 1
13 LS4A8 SCREW M4X0.7 1L=8 BEET -1

49



18, #FK (HOOK COMPONENTS)

FS W RIS S &1 "FSLE AR e
1 40038870 HOOK ASM. (60L) 1760FHZEHR PR 1
2 10759603 ALUMINUM BOBBIN (DOUBLE-CUT) #£kith 1
3 SS1092810SP  SCREW 9/64-40 L=25.4 AR & rE 1R 22 1

50



18, SAZE X IF= (BELT COVER & OIL RESERVOIR COMPONENTS)

F5  UiBH mig RS FELAATR LR =
1 021837 OIL RESERVOIR ASM. ek 1
2 SS6151440SP SCREW 15/64-28 L=14 125715/64-28 L=14 1
3 SK3514000SC SCREW D=4.1 L=20 ABEET 4
4 SS5110740TP SCREW 11/64-40 1L=6.5 #2£711/64-40 1L=6.5 1
5 10539906 WOOD SCREW D=2.4 L=16 BRAET 8
6 SS7110710SP SCREW 11/64-40 L=5 FEFiBss 2
7 21351150 BELT COVER ASM. (RIGHT) B () 1
8 21351101 BELT COVER (RIGHT) EHE(h) -1
9 21351002 BELT COVER AUXILIARY PLATE Rz E4ENtR -1
10 21351200 BELT COVER (LEFT) FFiii & (fr) 1
11 SS7110830SP SCREW 11/64-40 L=7.5 B2ET 2
2 SS6153040SP SCREW 15/64-28 L=30 124715/64-28 1=30 .
13 40038823 BELT COVER (UNDER) 93E k= 1
14 40017309 BELT COVER LID P EE A 1
15 40038824 BELT COVER STUD B B ERAT 2
16 021841 0il plug THZE 1
17 033034 COACH £ P
18 033035 PLATE JEAR 2
19 2041.J907010050 RUBBER PAD el v
20 LS6A12 SCREW A 4
21 LS4C8 SCREW B2ET 2

51



20, #1228 (FRAME)

Fs Wil RGNS FELATR TR e
1 TB1780A TABLE & 1
2 JJ204 FRAME fIZE 1

52



=
Oup

Y,

IR

® 0-0 8- 0-0

AEEENR: 0-0 0-0 B-0 ©-6 6-0 6

0-0

53



22. CPZH. 14

F5 iR wmiSAAE FLATR H SRR =
1 SPL4-M5 PIPE JOINT L ] 1
2 1760CP0O3 CYLINDER CLAMP A AAT AL 1
3 LS6A10 SCREW m24T 1
4 QG16B30A CYLINDER BB AL 1
5 LM6 NUT BERE 1
6 1760XLCPO2 PISITIONING PARTS ENLT] 1
7 1760CPO1 SEAT R 1
8 LS6A16 SCREW BEET 1
9 040543 SCREW nE4T 2

54



i






